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BEXKFIEZENZR] ( DSM-5-TR )

A. Two or more of the following, each present for a significant period of
time during a one-month period (or less if successfully treated)
= At least one symptom must be (1), (2) or (3):

(1) Delusions*

(2) Hallucinations*

(3) Disorganized Speech*

(4) Grossly disorganized or catatonic behavior*
(6) Negative symptoms

B. For a significant amount of time since the start of the disturbance,
level of functioning in one or more major areas is markedly below the
level achieved prior to symptom onset

*Delusions, hallucinations, disorganized speech, grossly disorganized catatonic behavior are called positive symptoms



BEXKFIEZENZR] ( DSM-5-TR )

C. Continuous signs of the disturbance last for at least 6 months
* Must include at least one month of symptoms that meet Criteria A
(delusions, hallucinations, disorganized speech, grossly disorganized or

catatonic behavior, negative symptoms)
= Active-phase symptoms

= The 6 months can include prodromal symptoms and residual symptoms
= Mild or subthreshold symptoms before and after the active phase

* Negative symptoms (diminished emotional response, avolition, alogia,
anhedonia, asociality) are common in the prodrome and residual phase and

can be severe



BEXKFIEZENZR] ( DSM-5-TR )

D. Schizoaffective disorder and depressive disorder or bipolar disorder
with psychotic features have been ruled out

E. The disturbance is not due to a physiological effects of substances
or medications or another medical condition



Positive symptoms
Delusions
Hallucinations
Disorganised speech
Catatonia

Cognitive deficits
Attention
Memory

Executive functions
(eg abstraction)

Maguire G. A. (2002).

Negative symptoms
Affective flattening
Alogia

Social / occupational Avolition

dysfunction Anhedonia
Work Social withdrawal

Interpersonal

relationships Mood symptoms
Self care Depression
Hopelessness
Suicidality
Comorbid Anxiety
substance abuse Agitation
Hostility
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Nat Rev Drug Discov 15, 485-515 (2016).

a
First-wave hits Second-wave hits ‘Booster’ hits
[ I I
i A ) [ i
First episode
Sub-diagnostic
deficits

= Relapse/

S AT remission

(o)) " .
> .8 isolation
‘a 0O * Drug abuse
9 * Stress
8= |
£ e Urban rearing | [ )
2 MG O - ---—-_ /- - - o - - - - -
E * Infection and/or | [ I ) * Disorganization of speech, thought
v 9 trauma and behaviour

o * Malnutrition . » Positive and negative symptoms

£ l Functional * Impaired neurocognition/social cognition

Y i impairment * Psychomotor and mood disruption

A | |Winter | Hypoxia /

Min T x T T | T T T T T T I ;
/—1 (b'O h 10 15 20 25 30 35 40 45 50 55
irt
 Genetic load | Agefyests)
I I 6
Inutero Infancy Childhood Adolescence Adulthood
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Nat Rev Drug Discov 15, 485-515 (2016).

b
Latent, pre-morbid stage High-risk, prodrome stage Chronic, fluctuating, non-linear stage
I I I
e i — ) f )
Brain reorganization
* Cortical myelination
* Dendritic arborization
2 e Circuit plasticity
8 » Synaptic pruning
S * Sexual maturation
PR
s 0O
§ /Br;n formation
E * Neurogenesis
= * Neuronal proliferation,
8. igrationand N - - _____ _SEEESSSARY _______ N - - - - - - - - - -
e differentiation Brain upkeep )
2 * Synaptogenesis ¢ Cerebral housekeeping
% ¢ Gliogenesis * Glial support
o B cortical _ . * Neuroprotection and/or
< wyelination Window of opportunity neurorestoration
= : Decrease transition * Myelin repair
Y. and impede progression
Min T T | : T T T l T T )
-1 0 10 15 20 25 30 35 40 45 50 55
(ofnghy) Age (years)
I N . | 7
Inutero Infancy Childhood Adolescence Adulthood
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oH[ERIKFIE ( Shared decision-making - SDM )
ofE52{E;5% ( Individualized treatment )
o K EB&FFf4 ( Early action ) 21X &)E IR
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E/’Jjéxfrﬁ?‘ & ( First-episode psychosis - FEP )
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Initial Dosing strategy Target Diosing strategy Target Duosing strateqy Maximum
daily dose daily dose daily dose licensed dose
{mg) (mg) (mg) {mg})*
Amisulpridet 100 Treat for 7 days and review: 200 Treat for 14 days and review: increase 400 Treat for 14 days and review: ifongoing 1200
increase dose if response & dose if response is tolerable and positive symptoms, review adherence
tolerzble and response inadequate response inadequate and, if adequate, consider antipsychotic
switch
Aripiprazole 5 Treat for 7 days and review: 15 Treat for 14 days and review: increase 20 Treat for 14 days and review: if ongoing 30
increase dose if resporse & dose if response is tolerable and positive symptoms, review adherence
tolerzble and response inadequate; response inadequate and, if adequate, consider antipsychotic
increase to 10 mgon day 4 switch
Asenapinat 5 Treat for 7 days and review: b1} Treat for 14 days and review: increase 20 Treat for 14 days and review: if ongoing 0
increase dose if resporse & dose if response is tolerable and positive symptoms, review adherence
tolerzble and response inadequate response inadequate and, if adequate, consider antipsychotic
switch
Erexpiprazole 1 Treat for 7 days and review: 3 Treat for 14 days and review:; increase 4 Treat for 14 days and review: if ongoing 4
increase dose if response & dose if responise is tolerable and positive symptoms, review adherence
tolerable and response inadequate; response inadequate and, if adequate, consider antipsychotic
increaseto 2 mgonday 4 switch
Cariprazine 15 Treat for 7 days and review; 3 Treat for 14 days and review:; increase 45 Treat for 14 days and review; if ongoing &
increase dose if response dose if responise is tolerable and positive symptoms, review adherence
tolerzble and response inadequate response inadequate and, if adequate, consider antipsychotic
switch
Lurasidane Er) Equivalent to 40 mg dose of 74 Equivalent to 80 mg dose of 111 Equivalent to 120 mg of lurasidone 148
lurasidone hydrochloride; treat for lurasidone hydrochloride; treat for hydrochloride; treat for 14 days and
7 days and review; increase dose is 14 days and review. increase dose is review; if ongoing positive symptoms,
response if tolerable and response response if tolerzble and response review adherence and, if adequate,
inadequate inadequate consider antipsychotic switch
Paliperidone 3 Treat for 7 days and review; 6 Treat for 14 days and review: increase 9 Treat for 14 days and review: if ongoing i P
increase dose if response is dose if response is tolerable and positive symptoms, review adherence
tolerable and response inadequate response inadequate and, if adequate. consider antipsychotic
switch
Olanzapine 5 Treat for 7 days and review: 10 Treat for 14 days and review: increase 15 Treat for 14 days and review: if ongoing 20
increase dose if response i dose if response is tolerable and positive symptoms, review adherence
tolerzble and response inadequate response inadequate and, if adequate, consider antipsychotic
switch
Quetiapine 50 Treat for 7 days and review, A00 Treat for 14 days and review: increase 600 Treat for 14 days and review: ifongoing 750
increase dose if resporse & dose if response is tolerable and positive symptoms, review adherence
tolerzble and response inadequate; response inadequate and, if adequate, consider antipsychotic
commence at 50 mgonday 1. switch
100 mg on day 2, 200 mg on day 3.
and 300 mg on day 4 (dosing split
across 2 doses or once daily if using
madified release)
Risperidone 1 Treat for 7 days and review: 2 Treat for 14 days and review:; increase 4 Treat for 14 days and review: if ongoing 16
increase dose if response dose if responise is tolerable and positive symptoms, review adherence
tolerzble and response inadequate response inadequate and, if adequate, consider antipsychotic
switch
Ziprasidonet 40 Treat for 7 days and review; o Treat for 14 days and review: increase 160 Treat for 14 days and review; ifongoing 160

increase dose if response i
tolerable and response inadequate

dose if responise is tolerable and
response inadequate

positive symptoms, review adherence
and, if adequate, consider antipsychotic

switch

Lowrer doses might be required in the young, elderly, and thoss with comorbidities affecting pharmacokinetics (eg, renal disease). * Maximum licensed doses for some medications are substantizlly higher than
doses used in wsual dinical practice; these are provided for reference only and should not ba seen as a target dose. Dosing split across teo doses.

17

Table: Dosing strategies for first-episode psychosis using oral antipsychotic medication
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Amisulpridet

Aripiprazole

Brexpiprazole

Lurasidone

100

37

ABRTRENL ; AMRER
ﬁ¥15}§r7ﬁﬁ B P

AETRERNE ; EMER
t@TE'}irKE EUi‘?JI]’”“J%;
F4XIBIMNE10 mg

AETRENE ; EMRER
WHJ@*KE& EUi‘EUD’”‘J%;
FAKIENMNE2 myg

#HE 5240 mg lurasidone
hydrochloride ; J&E7R#ERT
it EMRURFERER
2 - BIEmm S

200

15

74

ABRIARERS | BN
MHRIFEREARE - HItE
InE =

AELAREE B
MRIFERERE - Rl
j]unYﬁJ

ARIARER S | BN
MHRIFEREAE - AtE
j]DanJ

#HE 5380 mg lurasidone
hydrochloride ; J&&E14X
7B AR REFE
&F‘KE& Al &N =

400

20

111

ABRIARERG | ER/ELIRIEN
R - STREEAL ; TS
NEFE - E BRI IBIHEY

ABEIAKR RS ; izitljfﬁﬂiﬁ
FHk AN f¢ =70 BIEB
WBERE - EEERE R

ABRIAREEG | ER/EDIRIEN
REAR - RHEEIEN ; B EEE
VRAE - ZRERNIBEREY

#HE 52120 mg lurasidone
hydrochloride ; AB1ARERA ;

ERBELIRIEMER - FP BN
%?E%\L"WE'AZ%KE EEEis
TS REEY)

(mg)*

1200

30

148
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Paliperidone |3

Olanzapine 5

Quetiapine 50

Risperidone |1

ABRTRENL ; AMRER
ﬁ¥15}§r7ﬁﬁ B P

ABRITRERNN ;, AMRER
ﬁﬂﬁﬁrxﬁ A4 N

AETRES L ; BFMYE r*lt?
ﬁﬂﬁ}ir‘ A& EIJimnu"*ﬂu
%1%’“50 mgFts - 2K

2100 mg - F3XIEFE200
mg » B84 KIEZE300 mg (

HMReEH—RERTH )
BB RENE ; AMRMER

FERMRE - BlEME S

10

400

ABRIARERS ; &M
RURIFEREAR -
iy =

ABRIAR B S ; &M
RUERIFEREAR -
RsEINE £

ABEIAREES ; A
RUERIFEREAR -
RsE N £

AEIAKR BT ; &M
TURHFEREAZ -
Ui—j:”]an

15

600

ABRIAR B S ; FRFELIRE
MEREAR - REREBIEN  ER DB
EBUBRE - EEHRIAIEHE
)

ABRIAR B S , FRFELIRE
MEEAR - RS BIEM BB
EBUBRE - EEHRIAIERHE
)

ABEIAREFE ; BERFELIRIE
MEREAR - RSB ; BB
BUBERE - EEBRIBHHE
)

ABEIARBS ; T—?EﬁIEIE
MEREAR - RS BIENM BB
BUBRE - BRI EE
)

(mg)*

12

20

750
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o IEMAEAR ( positive symptoms )
oBMAEAR ( negative symptoms )

o B EnA ( depressive symptoms )
o TR HEAR ( cognitive symptoms )
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oWIRIEMEMRELUEER SEIT R/ MARENE R aEB{DARE
ELW"?EEt@ RIfEETRZEEMIAENEEENERREZE ( &8
ElER - MEERE) 15
o EFFZEN1E Z Bclozapinesit 52

oClozapineX| =7 BH1ZZEZ £/0350 ng/mLIMZE K
o OJ & [Eclozapine&iamisulpride ~ aripiprazole={ ECTI& &

~—
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RFIE:

IEEEAR - Clozapine&it &

h N

o FE[EIFF R Emetformin&clozapine LUR BB TRV E

o E

o OJ&%E550 ng/mL - 1= EF&8FH Lamotrigine

ol RclozapineMiF EE AT B FETRIZ MY = M 300
7| 2

OHEFEBEMEMNNIER N - OB EERANEE ST
clozapine

o R i A TTclozapinesd R ok L AMI X - O] &=
JA

/H

\
/%\

ZMoEE 250-550 ng/mL - &18350 ng/mL

Sy

A g IR

=0lanzapine

24



3 RE E A B 35
IEtiJ"Hk

0 AT AN ERNAAEEIERIASE SN E @ REY) R FEERIREN

S 0B BN E N BE KB P RIR
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behavioral therapy - CBT ) &/ 8
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o /L A Bl 7E AR
O%EHQDZXE“’EEFE SR & {F
S E F PSR ( tardlve dyskinesia )

o ;#:I:K ( akathisia )
VL, Z MYE ( hyperprolactinemia )
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olREEFR N NE R

o RFRENE « (EESEREE AR
oZ B Imetformin;8E S [ iz

o ;A ELIB H500 mgRte - AEE2iB1E 0500 mg

BURBR M 5214

o BN EEMREIUS/MEHERITER R

BRI SR - BRIE

Aa

HRNHAEZESNGE

247 ( oIanzapine%DcIozapine )

o ZEFHA
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mmol/LZ BN EE @ EREHEmetformin
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E""Ii‘”ihﬁaﬁfi (tardlve dyskinesia - TD )

ot]Ji Eclozapine ~ olanzapine * quetiapineZ{ D28 73 &L &Nl

on]ZBEENEREESFH2HIHIE ( vesicular monoamine
transporter 2 inhibitor - VMAT2 inhibitor ) #8168 %&

oBEAEEERMIREAEZEY) ( anticholinergics ) TEREENIEEE
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(1) Use shared decision making in all treatment decisions
(2) Use treatment decision aids to inform patients regarding side-effect profiles
(3) Act on lack of efficacy or intolerability early
(4) Female, young, and elderly patients often require lower doses

(5) Address substance use

(6) This algorithm intends to give general guidance and might be adjusted for individual patients

or settings where it might not be suitable

Cardiometabolic health

Negative

« If switching consider
cariprazine, aripiprazole,
or low-dose amisulpride

+ Reduce antipsychotic dose
remaining within

« BMI'230 kg/m’ OR « Switch antipsychotic >1 week psychotic symptoms Consider LAl | recor.nmendgd range
BMI'227 kg/m’and 21 « Adjunctive with distress or functional « Side-effect informed prescribing + Consider 3""d€Pf95$a"‘
metabolic syndrome L p metformin impairment « If no preference, aripiprazole or 3.”d select on basis of
criterion OR + GLP receptor agonistt paliperidone side-effect profile
=5% weight gain in + « Consider aripiprazole
3 months off il + Yes augmentation
Re ; er psychosocial inter « Offer psychosocial
Givelfestyleadvice Stzfn antipsyfhotic - Drug absent in plasm.a OR <80% Eg Domain of L] interventions
Manitoring S Ratsed thalesterol « Offer statin . Slde»effect-lnformt'ed. prescribing doses taken as prescribed concern
: « If no preference, aripiprazole
« Baseline and weekly ?
for 6 weeks: BMI, . air;'r?er doses if multi-episode Cognitive
waist circumference, 0 ?7-_6‘5% HBA, OR + Offer metformint s DiscrsFothorland LAL Assess adherence + Review anticholinergic
blooq B 2sung g!uc'oze i + Adjunctive metformin if —» Take trough plasma level burden and avoid
EB=eline anc repent i —] S5 mmol antipsychotic with high-risk k: S?aff SJ SUSEeport antipsychotics with
at3 months: HBA,, rietbolicproniar « Pill count anticholinergic activity,
glucos: (r?pg;t 2t L « Adjunctive benzodiazepine if Ly such as olanzapine and
dwee .s)' it + HbA, 26.5% OR & Arran?g.e d'abft'( needed for agitated behaviour quetiapine
prolacting LT e random glucose specialist review « Assess response after 1 week + Reduce antipsychotic dose
FBC, and ECG 211 mmol/L OR g within recommended
* Repeat annually fasting glucose + range
thereafter =7 mmol/L Yes — « Offer cognitive
Effective? remediation therapy
« Blood pressure Lpf * Offer + No
>140/90 mmHg antihypertensive Increase dose
e Depressive
- Eg, aripiprazole 15 mg No « If switching consider
« Assess after 2 weeks aripiprazole or amisulpride
+ Switch antipsychotic N Consider antidepressant
Ve « Employ alternative receptor and select on basis of
5! Etfactive? profile side-effect profile
« Side-effect-based prescribing 4 2 PHE' psychosocial
+ No « If no preference, either interentions
Increase dose amlsulpflde, nspgndone, or
2% olanzapine-samidorphan
« Eg, aripiprazole 20 mg No »
« Assess after 2 weeks Positive
VeS| cifective? t 4| 22 antipsychotics ineffective?
Yes
« Follow cardiometabolic le Weight gain Clozapine an option?
health advice
No Yes
« Switch to olanzapine, Tardive dyskinesia + +
quetiapine, or partial « Consider olanzapine Clozapine trial
ag(,mi“, NI N P"‘;Ylousr: el:psg :ﬁgowmlg « Offer psychosocial « Co-commence metformin
2 fick.ur.‘ctlve YMAT2 oSSt interventions « Aim for a plasma concentration
LA Yés NG 0f350-500 ng/mL.
« Switch to D2 partial Hyperprolactinaemia .
agonist Continue treatment Symptom free for =2 years Effective?
« Adjunctive aripiprazole < : Gfrfnonthl);’reweyvl
5 mg once daily * Offer psychosocial No l Yes
interventions ‘ ;
+ Dose reduction Parkinsonism + « Wait for response for a « Continue treatment
« Switch to partial agonist € < Considar dose reduction or maximum.of_12 weeks; offer + 6 monthly review
or weaker D2 antagonist discontinuation psychosocna! interventions
« Jointly identify early « Raise clozapine plasma
relapse signs concentrations
+ Dose reduction Akathisia » Gradual taper over at least * If positive Syptams
« Adjunctive propranolol 6 months with close Rdment with .
10 mg three times daily monitoring amisulpride, aripiprazole, or
+ Adjunctive mirtazapine [ ¢ ECT .
15mg « If negative symptoms
« Switch to quetiapine or augment with
olanzapine antidepressant
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